GLOUBAL

WF 1335

Spare parts
& instruction manual



CONTENT

Operation Instruction
i. B[lﬁfijmumuﬂn e L T T T L R R R TR R T e R N L L e L R L L R e R L L L ettt l

13

, Wit 100DNICE] SPECITICAtIONE «rxrssrartararams crr et b b E e E s oL bt s e u s by o L8R AR bR L L g Sy e st a2 1
. Stifch length adjushmentTeverse SHICRING --+sstsersoriasrmrmtrornneesinamssmnat s amarrrs s ses ras s i e bin e b she e 1
. Adjusting the lifting emount of altemnAting Presser FRot cveemr o st b e 1
. Winding the DObDIR tAIEad «i-«r-cssensansrnsars crmser s ransnr s s ey v a s prsrns o4 B B by oo e g el |
" 6, Adjusting the bobbin thread T LT P PP e PP P L T PE VLT TP LEPE CTR PRT LR ERL) 2
7. Tiweading the ascdle threadadiusting ihe tengion of geedle thread -rrerrereecesirirrtabararar e mmmmmm e s s ana e 2
T P LT e T ey PP T PO PP PR P P TP P TIPS P PP P PR PR P P L TR R LT PR EELCECRLEEEERREE |

W e L

11 Lusbricating the machiiss BEAG «sceetsrs s sesssraensmraieress ot is s ra s e arr e s ot R4 L B g S b B e 4
12, ACEIINE the TR0 O ~essnnserarsommmnsra e e s a1 b7 Lo 41 E A LTI bR P I Sony R ar e FAA LR RO LRSS S ap e nn e 5
13, Pre-adjusting the needle Beight co e eu s mmsinmsnisi s s s s en s s s s s cr b s sy 3
14. Adjusting the position of needle and tho needle hole <o s

15. Adjusting the position of the bottom feed dog -+« eemtmrtrari i s e beremem it iy 6
16, Position of the needls and the rolBting hook--- - crmtar e e sttt s e s rr e e bammnheanEriee o T
b7, Addjusting the lifﬁnganmuntuf ﬂmliﬂg T PP T PP PP TR PR PP AP '?
18 Top feed adjustment -----s-issrrrirsiiismrrrsssmsme i ns st s sy g vsnrs Larasn s s e O —— B
i9. Meedie thread tengion releasing  rervorrrmmmee o ssnan s T eI P ELO R FLER RIS B
S EE DB Wity v R R A B B R R A AR W BB P P B
Parts Manual |

. Machine casting COMPANENES «-+-r=m+srtsstsormirssntantnimsssanassrasinnias NHeeeENAEiSAREARREEOIESeTaTt TRt e Er e san 9-14

. Needle and pregser fOol COMIPONENLE +-v=xs=s1remrttrmmmms i s mrr sy sarare st s st r s e pr g s e tnmmas emras 11-12
. Rocking shaft bracket COMPOBBALE 1oresevrrrimiastnerrissitsiiiits i i e srinisrnsas R R R A 13-14
_'I:hread take-Up COMPONEDIE  +vrasnsarnarsrirss st tirassuneststaraissnsinsmssmesmnsnynen g AR R B SRR 15-16
. Thread teasion and thread tepsipn FElCABING COMPODERLS «rseassrsrntonmaamin tmnrna s crprm e sy e 17-18
. Uppr shaft and rocking shaﬁlnmnpom:nta ...................... R A R AR R N AR R S SRR A 1520

oo & e R

7. Rocking shaft components «sssssesrssriiisimennimmiii s R R R RS R B e e i 21-22
#.Fucd adjustment companents  «sessssssssraniminina, T TIPS AR P 2324
O Vertleal sRafl «roeresermrn i e e e b dd e ey R b de e R A 2526
1. Lower feed components «-»eressssmisnimmiiiiinmannanrin, A S R R e 2728
1i.Lower shaft and rotating hook  «sereeee e e vemsrmernmsimssssnssnnnan. s i srrar s s et par e na 50.30
F2.Knee lifter COnMrol COMPONEnts === v s renrataim e rerr srs i e sra ba v ar e e maae i e e e bnmnms wme erg vus s e mmnmns 31-32
L T O R UOU U T I ¥ |



1Operati0n Instruction



l1.Brefintroduction

2.Main specifications

This serles machines adopt compound feed Model W33¢ [ -t T=% LRAA]
mechanisin with large amount of alternating pressor max seving spovd - Z400.p . m 'LB—'LH_
foot lifter which assures the sewing capability of 1 stiteh length i
hard materials Th e worktzble of the small type of Newdlo bar strako 3 4mun g
cylinder enlarges the working space, | Preswer foct lift height 1(bomin g bend . 1S bry Jane

These machine are widely ased in manufactaring “ﬁmﬁ'ﬂ T
clothes bags Jeather products and trimming of the Noodie DEXTT Tib15
shoe,cushion and suitcase, [ Cyfinder qmmerer gy —

Ladwirution By st
Hook Symctrd | Sumciond § 14 times | 19t
Mowr power Tl

| 3.8titeh length adjustment/reverse stitching
|

(Fig.1}

1.Adjust the stiteh length by tuming nat 1;
2.When reverse sewing,push nut 1 to mark B as mach

as possible.

foot (Fig,2

4.Adjust:in% the lifting amount of the presser

Open the rear cover 1loosen screw 2,and move it up

and down as required.




3.Winding the bobbin thread(Fig.3)

1. Put the bobbin ito e bobbin shaft 2;
2. As Fig 3 shows, drow out the tead and wissding
clockwise to the bobbin several times;
3. Before winding, prass sown the winding shafl 2
and the book gib 3;
4. Adjusting the bobbin 1 thread tension by the
serew 4
5. When the bobbin is full, the bobbin winder will
aulomatically stop. '
flbe winding is aboorust loosen {he screw 3,
aml as 1equired, move the thread gaide 6, then
tighlen the screw 5.

6. Adjusting the bobbin thread teusion(Fig.4)

I Dwgees ot the bubbin thresd;

¥ When the bobbin theew! 5 deawn out, the
Lobhin should rup as the arow Los.

2. Adjusting the bobbin threud rension by screw 1.

| 7. Threading the needle thread fadjestiag the
tensiun of the needle thread{Ilig.5)

L. Threading as the Fig shows,
. Puss the lbread to the cye of the needle from
the left (Fig. Arrow}
2. Adjusting the needle thread tension by the screw -
i




8. Maintenance

Lhenn the ruttinghook clearance Curee o day

Mol ailing Twice & week

Fruni partq wiling Twite o week

Clhizek e oil box Once 3 wesk,

e the comting ook Onee a week
{ Upger leed driving vecentfic oiling | Omoe a year

# The above data is due to the norisal situation.
I the machine is used fequently, the interval
of the maintenance should be shortened. '
Maintenance for rotating hook(Fig.&)
|. Clean the rotating hook with brush every day,
unel constunt use needs mere frequent cleansing,

2. Clean the rotating hook thoroughly every week.

As follows:
a. Upen the cover plate ang lift the needle bar o its
" highest point;
b. Tuke out the bobbin case and the bobbin:
t. Relcase the position block 1;
d. Lousen the screw 2 and take out the hook point;
¢. Tum the balance wheel uatil the point4 and 5
reach at the same height;
I Take o the rulating hook and clean it with oil.
g- lnstallation is a reverse process. Make sure that
the position block 1 is in the groove 6:
h. Close the cover plate.

2.Olling(Fig.7)

The machitne must be oiled at the mark (arrow)
twice a week.




10. Lubricating the ﬁ]tatin_g hook({Fig.8)

1. Take out the bobbin case;

2. Oif the muark(armow} with ene or bvo drops ever,
day;

3. logert the bobhin case,

©

(
g

11. Lubricating the machine head (Fig.9)

i.Lovsen the face plate;

2. il the moving parts as the Gg shows twice «
wesk

3. Install the face plate.




12. Adjusting the feed dog

1. Positivning the feed dog in the direction of
sewmg{Tig.10)

a. Loosen the screw 2;

b. Adjusting the feed dog as required;

<. Tiphten the serew {;

¥ The feed dog must be of the same distance

fram the left and the right of the neadie cutout,

X Posittorung the feed dog in the direction of

sewingtFig.12)

4. Sef i te the max stitch length;

b. Loosen the screw 2 to ture the crank 1 to the left;
tighten the screw 2 until it prop tp the surfage 3
of the shaft;

c. Loosen the screw 4;

tl. Move Lhe feed dog as required;

. Fighten the screw 4.

&t When the stitch length is at the max, the front
and the rear clesrance between the feed dog
and the needle piate graove should be the same,

A=K

|
=X

13.Pre-adjusting the needle height(Fig.12)

Move the needle bar | (by screw 2) up and down,
and as requnred, adjust it to the right position,
% When the needie bar ig at its lowest position,
the clearance between the needle plate and the
needle bar should be 15 cm.




NI B & e

14._Adj usting the position of the needle
and the needle hole(Fig.13)

1. Loosen the rock shafi 1 and the presser foot 2;

2. Adjusl the stitch length to “G" | and hifl the needle
bar to its highest position;

3. Insert a new peedle, and loosen the scraw 3, 4, 5, 6;

4 Turn the balance wheel "and pass the needle
directly through the feed dog;

5. Move the needle bar frarme 7 as required;

6. Tighten the screw 3, 4, 5:

7. Move |he position pin 8 to make it touch the
needle bar frame 7, and tighten the screw 6.

3% When the stitch length is at the “0" |, the needle

must enter the hole exactly in the middle.

15, Adjusting the position of the bottom
feed dog(Fig.14)

L Adjust the stitel length 1o its max;
Z Loosen the screw 1so the driving eccentric
wheel 2 can born on the shatft;
3. Adjust the needle bar to its lowest position;
4. Turn the eceentric whesl 2 to make the throw of
eccentric upward, and tarn it a bit as required,
5. Tighten the screw 1;
6. Test it as required.
® Set the stitch lenpth to i3 max, adjust the
needle bar to its lowest position, and when the
veverse feed lover is working, it will noi teed.




£6.Position of the needle and the rotafing
hools (Fig.15)

I Adjust the stitch length 1o "0" _ and then lonsen
the serew | and 2; i

2.t the balance wheel until the needle is ot its
lirwest position, and then it it by 1.8mm:

A Move the rotating hook as required:

+. Make the cover 3 touch the rofating hook, then
tighten the screw?; '

3. Make sure that the gear 4 touches the bushing 5.
ihen Lighten e screw 1,

& Adjust the stitch fength 10 “0" | and lift the
necdle by | Bimm,

o The ook point” must reach the center of the
newdle and the clearance between them should
lw 0,050, 1,

h. Flw vertieal distance between the lop of the
needle hole and the hook point  should be
OB,

17. Adjusting the lifting amount of alternating

presser foot (Fig.16)

1. Adjusl the stitch length to “0”  and adjust the
lifting amount of altemating presser foot tg its
max.

2. Lower the presser foot 1 on the needle plate;

3. Turn the balance whee! until the walking foot 2
reaches its highest position;

1. As required, move the crank M{by screw 4);

S Test as required.”

= When the stitch length is at the "0” and the
hiliing amount of alternating presser foot is ut
- 1nax, turn the balance whesl to make sure
‘it the clearance between the presser foot |

and the walking foot 2 is 7.0mm.




18. Adjusting the upper fecd(Fig. 17} —]

P Luwer ihe presser fool on the needle plate;

2. l.oogen the screw 2 until the leed eccentric whee|

can nrerely tuen;

J.Adust the Fecd eecentrie wheel 3 as requined;

4. Tighten the gerew 2;

3best o8 reguiced.

A When the stitch length b5 at the max and the
presser foot touches the needle plote. the
walking tbal and the needle should reacl the
necdle plawe simullaneotsly.

19. Needle thread tension refeasing(Fig, 18)

When the presser foot is lifted up, there must be
8 clearanee of 0.5mm between the two tension
plates { the minimum clearance is  §.5mm,
when sewing with thick thread, it should be
adjusted to 1mm,or more. ). Adjust the adjusting
plate as required.

20. Bobbin winder (Fig.19)

1. When the winder swilches on, its spindle mus!
engage reliable;when the winder switches off,
the friction wheel 5 and the diiving wheel |
should get apart;

2. When the thread is approx. Ll from the edge
of the bobbin, the winder will switch off
autcrmatically;

3, When operating, insert the bobbin to the winder,
thread the bobbin thread and switeh the winder
cri.Adfust the pin 3 amt the serew 4 as requied.

i

el

S AT e

I i

110




Parts Manual



1. Machine casting components

14 14




I. Machine casting components

My Part Number Nume 33
I 74101080 Arm 1
2 Cylinder bed 1
3 Base 1
4 70212240 Connecting block 1
15 70215048 Screw 3
5| 70211410 Hinge 1
7| T0215818 Screw 8
31 70211411 Face Plame 1
91 70215053 Serew 2
1k 70211412 R'.:.-.ar cover(left) 1
L1 70211413 Rear cover(right) 1
12 70215009 Screw 8
13 70211414 Small cover 1
b4 70215819 Screw 1
15 70218818 Spring i
1§ 70215028 Screw 1
i7 70211415 Safety cover 1
18 70215009 Screw 1
13 70211416 Front cover l
20 70215009 Screw 2
21t 70221380 Safety cover 1
22 7022135001 Safety cover 1
2% 70215002 Screw 4
24 T0211417 S;fety cover 1
2% 70211418 Safety cover |
28 70221033 Wood screw a
27 10218320 Plug 2

§r )
| 1
1 1
1l 1
1 1
3 3
1 1
g 8
1 1
2 2
i 1
1 ]
8 8
1 1
i 1
1 1
| 3
1 i
1 1
1 1
2 2
1 1
1 (1
4 | 4
1 1
1 i
5 5
2 2

4
|

| W Y

[ = N T - P

[

o= ¥ B N e - T T e . = T o N S Sy

Remark

GBES-M5X12
TW3-341
GB70-MB8X 15

GBEE-MEX16
GBBET-M5XE
GB1972-80
GBE6T7-MaX6

GBET-MS X8

GH67-M5X8

GB70-85 M5X 356

GB845 5T4. 2X18




ponents

2.Needle and presser foot com

—_— ] —



2.Needle and presser foot components

SO Part Number i Mame 335 | LH L BW\ Remark

Pl FU206380 Presser foot bar 1 i 1 1 1 b
12| 70202330 Presser foot |~ | 1 / |

I Presser font / 1 / 1 |

3 T020233]1 Presser foot bracket i 1 1 1

41 70213310 Screw 1 1] 1 1 |
| 0215820 Collar 1 1 1 1

b 762000801 Screw 1 1 1 1

7| 70215010 Serew 1 1 1 1 M16>]

B| 70215821 Spring 1 i 1 1

Y| 70217370 spring ! 1 i 1

Lot 70217371 Spring bushing 1 1 1 1

L1 702308405 Cuide bar - 1 I |- 1 1

N2l 70211419 011 felt 1 01 1 1

13 70216321 Sliding guide 1 1 1 1

14 70201295- Set plate 1 1 |-1 1

15 7020129501 Serow 2 p 2 2 GEBE5-M4Xx 10
16 7020129502 Sorew 2 2 2 2 GROT. 1-4 -

17 70201295083 Screw 2 p 2. 2 GB7TO-MEX 1O
18 70215009 Presser foot lifting bar | 1 1 1 i

19 70205381 Shatt for presser foot lifting bar| | 1 1 1

20 T0Z16822 Bushing 2 2 3 2

21 70208406 Bushing 2 2 2 2 BI0X 130, 7
e2 70204130 Retainer 4 4 4 4

23 70216322 Screw 2 p a 2 GBTT-MEX5

2 sl| 0215057 Spacer . 2 2 2 2 ?

25 TNZ18780 Washer (front) 1 1 1 1

260 7021828) Washer {rear) 1 1 1 1

27 70218282 Upper fead shaft 1 1 1 !

28 70203360 Crank (I} 1 1 1 1

29 7D201206 Screw 2 2 2 2 | GB65-M5X12
30 70215008 Presser foot lifting link| 1 H 1 1

1 T02128701 Comecting pin 1 1 1 1

32 7020129602 Bearing 1 1 1 i @a5X $BXT.T
o3 70420125803 Spring , § 6 [ B 6 GBEO4, 1-5

34 7020129604 Cannecting pinfbig) 3 3 3 3

35 70201206805 | Crank(1I) 1 1 1 1

ot T020129606 Pin shaft 1 1 1 1

37 Y020129807 Serew H 1 1 1 GBT7-ME6XE

38 70215054 Bearing 2 2 2 2 pExX p9XT. 7T
29 7020129608 Spacar 2 2 2 2

40 TN20129809 Spring 1 1 1 1 GBE94. 1-6

41 7020129610 | Crank (I 1 1 1 1

12 7020129611 Pin shaft 1 1 1 1. #

43 7020129612 Serew 1 1 1 1 GRT7-M6X3

44 F021G6054 Bearing 2 2 2 2 $7X $I10XT. B
A5 7020120813 Spacer 1 1 71 1

46 7020120614 Spring 1 1 1 1 GB894. 1-7

47 7020129615 Swing plate 1 1 1 1

48 7020129616 Link - 1 1 1 1

49 7020129617 Link 2 Z 2 2

20 70201296185 Connecting pin{small) 1 1 1 1

al 70201298190 Finger guard assemhly 1 1 1 1

52 70201297 Screw 2 2 2 2 GBG65—M4X§

53 TN2150%6 Set plate 1 1 1 1
d 7020129701 DCrew .2 2 2 2 | GB6H-MHXE
|35 70215008 Spacer | 2 2 2 2 GBa97.1-5



d.ivucking shaft bracket components

P




3.Rocking shaft bracket components

5O,

Part Number

Nanie

RO

[
PGKDW-&EU‘I&WL\:‘H

12
13
14
15
16
17
18
19
20
91
22
23
24
25
26
27
28
94
40
91
32
33
14
35
36

TO213311
70216323
70210390
70215057
70209091
215061
TOZ210391
TO217372
70215040
70205382
70202332
70202353
70216823
FO201298
TH20129801
TOZQ129802
T020129303
7020128804

7020129805
7020129806
7020129807
7020129808
T02012980%
7020129810
7020129811
70212221
70213312
70215837
70216572

70212222
T0Z212223
70215017
T020335%
70221039
7020335801

Need bar-rocking frame
f1i] felt

Hinge shaft
Screw

Collar

Screw

Position pin
Spring

Screw.

walking foot bar
Walking foot
Walking foot
Serew

Pregser foot lifter cam
Screw

Link

Bearing
Retainer

il cup
Connecting pin
Spacer

Spacer

Screw

Serew

Adjusting ecrank
Screw

Position block
Set plate

Screw

Screw .

Spacer

Sliding block
Sliding guide
Screw

Needle bar
Needle

Screw

I--'r—'|—-Ml—-HMNNP‘MMI—‘I—'HMP‘I—‘I—*MWHNI—'H‘\.FI—'HHFMHHI—'HH
- rm b B = e BT DS OB = e B e e e RS b b= e DD e e BD R e e T e o b TR R R b e R

Remurk

I—IHHNHI-MMMD—'l—'MHhﬂrﬂMI—IHI-NI—II—lMPJI—I“\HPMHI—'I—lMHHHHHk—;

Hl—nl—nma—-HML\:M:—HMHHHMHHr-m-—np--[\:r-ﬁn—ln—lxmwn—l—t\:ruummu-z

GBT7-M6XS

M3X3

CBT7TT-Ma X8

MGX0. 75
b2 G26X12. 6

GB1152-89 M6

GBETB1-ML X8
GB5781-K6X10

GBE5—-MEX12

GB70-M4X8

GBT0-M4X16

GBY97. 1-4

GBES-M4X8

DPX35 16%
M3XG




4. Thread take-up components




4. Thread take-up components

JI:E;T fart Mumber MName - o 5 Remark
i : 133 JiH VB | B

| TOZ05383 Needie bar cotnector 1 I 1 i

a2 0215017 Screw I i | 1 M4 10

3! | 0i1 wick A [ B
i 70210382 Pin shaft | I 1 1

5 70215067 Screw 1 1 1 1 GB77-M& X8
B 011 wick 1 1 1 1

7 70215817 Screw 1 1 1 1

b TO20B295 Crank | 1 1 |

9 Connecting pin 1: 1 1 1

10 spacer 1 1 1 1

bl 70205384 Thread take-up lever H 1 1 1
L Link bushing 1 1 i 1

13 Bearing bushing 1 i 1 1

14 70215824 Screw I S T T R A

L5 702040056 Bearing ! 1 1 1 dTX SIOXT. 5
16 TO210893 Hinge shatt 1 1 1 1

17 051 wick 1| 1| 1] 1

18 70216321 0il plug | T T A T

19 70205385 Needle bar link 111

200 70204131 Bearing 1 1 1 1 oA 1212, 7
21 70216325 0il pipe 2 2 2 2




5.Thread tension and thread tension releasing components

—_— |} —



T i3E

5. Thread tension and thread tension releasing components

W R

Fart Number

Mame

13
14
15
16
17
18
i
20
21
29
57
24
25
2 6]
57
2 8y
RS
130
b1
17
33
14

=

35
36
37

39
¢ ()
41

702056386
THL15825
TO217373
70205487 -
70206388

70205380
70211420
70210394
70218021
70214004
70214000
70215609
70215388 -
70214002
70215042
70201294
7020128401
7020129402
7020129403
7020125404
7020129405
7020129406
70201298407
7020120408

TO201129400
7020120410

TO20129411
7020120412
7020129413
7020126414
7020129415
7020129416
7020120417
7020129418
7020120419
70215006
70210385
70201303
TO217374
T0215430

Knee lifter lever

Screw

Spring

Presser foot lift hent bar
Thread releasing bent bar
Screw '
Thread releasing lever
Spring plate

Pin

Split ring

Thread guide(middle)
Thread guide{low)

Serew

Screw

Stopper plate

Screw

Set plate

Bolt

Mut

Washer

Spring

Thread teleasing plate
Thread tension plate
Spring

Thread control plate assembly
Bolt

Screw

Pin

Thread releasing pin
Thread erecting plate
Screw

Spring

Thread tension cap
Thread tension disc

Pin

Screw

Screw

Thread relessing bar
Thread releasing hracket assembly
Spring

Screw

: B .

[LH QLJ5 BLH Remark
1 1 1
1 1 1 |
| 1 1 [
1 1 1
1 1 1
3 3 3
1 1 1
1 1 1
1 P T ;
1 1 1 | GB8S6-86 5
1 i 1 |
1 1 1
1 1 1§ M5X7T
1 1 1 | GBES-M4xXB
1 o '
1 ! 1 | GRE5-M4XH
1 1 1 o
1 1 1
2 2 7
1 1 s
i 1 1
1 1 1 |
2 2 | z ;
1|11 '
i 1 1
1 1 1
1 1 1 [ GRT7T-M5X8
2 2 z r
1 1 1
1 i 1
2 y) 2 | SH9/64" x40
1 1 1
1 1 1|
1 1 1]
1 1 L
1 1 1 | GB73-M4X8
1 1 |1 | GR67-H4X 10
1 1 1
1 1 1
1 1 1
2 2 2 | MaX6

—_—g—



t.Upper shaft and rocking shaft components




6.Upper shaft and rocking shaft components

.

Pl TO215067

"E.\u.!i rurt Numsber MNamie 3¢ | LH B B’_ temark

i 1| 70218326 { 0il plug 1 1 1 1

Lo 70216818 | 0il plug 1 1 1 1

| 3 TN2H1299 0il plug bobbin winder assembly | 1 i 1 14

4 70215388 Screw 1 1 1 1 GB6EE-HM4XEB

5| 70207210 Frietion wheel t 1 1 1

| ¢ 702 165450 Screw 2 2 2 2 M6>¢0. 75

llfi 70215441 Serew o { 2| 2| 2 | GB7T-MEX5

18] 70206296 Needle bar crank 1 1 1l 1

Lol 70216327 0il plug S U S T

0 70203361 | Upper shaft 1| 11

i 1] 70218283 Front spacer 1|1 1 1

ital  Th208407 Froni bushing 1 1 1 1

I O ek L F4 %4 3

4 70215057 | Screw 1 | v | 1} 1 |oB7TT-MExSE

(5 70208408 Middle bushing 1 1 1 1

16 Dil wick 1 1 1 1 _
Screw 1 1 1 1 | GBTT—-M6X8

PR, T, R—




7.Rocking shaft components

fror—

g ———

|
b




7.Rocking shaft components

X0, Part Number Name Fr_'-sf A Vi Remark

1| 70201300 Roeking shaft assembly 1 1 1 1

2| 70212224 | Sliding block T O

3| 70206297 Driving crank 1 1 1 i

4| 70215826 Screw ] 1 1 1 | GBTO-MEX18
5 V0203300 Link 1 1 1 1

G| 70216827 Screw 1 L 1 1 SM17/647%32
7| 70215828 Nut 1 1 1 1 | SM17/647 X228




8.Feed adjustment components

— =X

e )

21




d.Feed adjustiment componrents

A _"_l‘art MNuimber Mame Ta35 | LK 013 BLH] Remark
L{ 70201301 Feed cam 1 1 1 1

21 70215123 Screw 2 2 2 2 | SM1/4% x40
3 7020130101 | Feed crank i 1 1 1

A4} 7020130102 | Screw 2 2 2 2 | GBTO-M5X12
Hy o TN210396 Connecting pin H 1l i 1

(6| 7020115420 | Screw i 1 1 1 | GBTT-M4X5
I 7] 70216328 Stitch length label 1 1 L i

!8 70215829 Serew 2 | 2| 21 2 |G6B68-M3IXS
;9 "T0213313 Stitch lepgth lahe! bracket 1 1 1 1

(LU 70215048 Screw p 2 2 i GE7O-M6X 16
Y 70213314 Stitch length adjusting bracket | 1 | 1 1 ]

12 Pin 1 1 3 H

13 70208409 Stopper bushing 1 1 1 1

14 70216329 Adjusting bar 1 1 1 1

15 70217375 Spring 1 1 1 1

16 70215830 Serew 1 1 1 1

17| 70218148 Spacer 1 1 1 !

18 70215067 Hut 1 1 1 i | GB6172-8b M6
19 706202362 Sliding shaft 1 1 1 1

20 Dil wick 1 1 1 1

21 70216327 0il plug 1 1 1 1

22 Serow ! 1 1 i

23 70212225 Sliding block 1 1 1 1

14 70205301 Link I S T O T

25 TO217T376 Spring 1 1 1 1

260 70217004 Spring hook 1 1 1 1

37 70215055 Screw 1 1 1 1 | GB70~85 M6X10 -
28 TN210397 Crank stud 1 1 1 1

290 70216331 011 tube 1 i i 1

56 0il wick 1 1 1 | 1

.f"“ 01l pipe 1 1 1 1

rz 70216322 Dil wick |1 1 1 1

|




2. Vertical shaft

27

_.\Jdm.\w....
M
W Apee La”"E
VORI -
,..,.__. - ﬁ..m.,_
2 ®
ht
bt \
|
7. Y

— ~—d)7)-
ﬁ




D.Vertical shaft

hith

Part Number

MName

N L2 13—

70201302
70201530201
7020130202
7020130203
7020130204
70201304
7020130401
7020130402
70207211
70215050
TO215060
70208004
70215015
70218001
70207212
102150561
70215050
T0207213
702150560
70215050
7020133638
70208410

. 702150567

70208411
T0215057
70216333
70216334
70215831

Thread guide assembly
Rt

Thread tension plate
Spriog

Nut

Bushing

Screvw

Bearing

Balance wheel

Serew

Screw

Vasher

Screw

Spacer

Upper shaft gear

Screw

Serew

Yertical shaft gear{up)
Screw

Screw

Vertical shaft
Yertical shaft bushing(up}
Screw

Vertical shaft bushing(low)
Screw

Gil felt

0i1 mouth

Screw

1335

o T L T T T T T o L T T T o T Y S by T (P G

2

[l R R B A R o T o T R e N T A o R S N T - T R = R Y B R = R i T e T

et el e e e e e e sl el el el ol e et R et ed ol e bl DD e ek et e fed el

P
e
£

Remark

i et b el e e e e e e e e el et et el et ek el ek e B e el et fed bk e

GBE1L70-MbE

MEXD, 75
G002-2ZNR 15X32X9 |

GB78-MEX0. 75
GB77-M6X0. 75

GBEB-MEX 20
GB78-M6X0. 75
GBT7-M6X0.75
M&X0. 756
M6XD. 78
GB77T-M6X8

GB77-M6X&

GBB1BZ-M4X16




hl_j}.L{)wer feed components

13

b e M ——— e

20

22

Xg—-=

4

— T



19.Lower fecd componenis

l"i'i}.! Pari ™ onebuer

1

— —- = — Lo - . z, -
LT 4 S R R Lt
FEE P F oo W i o i G

15

&

21

26

70202334
TOEOZ336
70215214
TO202336
70215832
70213315
7021562563
70213316
0213317
70203364
70215017
70204132
70211421
T02Y7377
702150563
TO218210
TH202337
70202338
70215833
70206298

70215123
70212226
70215017

210398
70205307

70211422
TOZ1B254

TO215844
TO2114:23

70215835

Manmze

Needle plate

Needle plate

Screw

Pesition block

Screw

Position bloack bracket
Screw

Cover

feed dog bracket assembly
Pedestal for feed dog bracket
Screw

Besring

Cover plate asseubly
Spring

Screx

Sparer

Feed dog

Foed dog

Screw

driving crank

Screw

Connecting block
Screw

Spacer

Fin

Connector

il felt

Vibrating plate assesbly
Spacer

Nut

Tape guide base

Tape guide assemhly
Scraw

. 'i33%

1
/
2
1
2
1
4
1
1
1
1
2
1
i
1
1
1
/.
2
1
2
I
1
1
1
1
1
/
/
/
i
/
/

-~
3=

Q.

R-LA]

Remark

NT.DJ—EN[\:Ir—'r-h-Hr-—-r—INn—NHHHHn—‘xNI—-n—HHn‘-ﬂ-r—-M—NHM

"‘-..“u"-u.."‘-u"“-.""-.l—'h—‘l—‘l—li—'I—‘MI-‘M“-._HP-'D—*HHNHI—'I—'I—-'H.‘LHE\:IHIL\J"‘-‘.‘J—!b}

M.LDn—-MMHa—La—IH-r--|—'-HMHM.—I&:—&—onb:r—H_I—*l—-%n—Ml—MHR

SM9/647 X40

GB68-M2, 5X3. 5

SM9/647 X440

GB65-M4Xb
HkO0810

GB70-M5X 10

SMO/647 X 40

SM1/47 x40

GBT(-M4X8

_23 —




{l1.Lower shaltt and rotating hook




11.Lower shaft and rotating hook

FPart Number

Noame

1335

— ; -
- O T

12
1%
14
15
15
17
18
|19
20

70207214
70215060
TGZ15060
70203365
70808412
TO216057
0207215
TGEIEIEEI
70202339
T02{2340
0221398

70206299
70215426
70203366
7200063
70215836
T020:8002
T0215836

Yertical shaft gear (1ow)
Screw

Serew

Yerticael shaft
Yertical shaft bushing
Screw

Vertical shaft gear
Screw

Hook base assembly
Bobbin cape

Bobbin

Bobbin

Feed shaft crank
Screw

Feed shaft

Col lar

Screw

Collar

Screw

Collar

Screw

s S e o R S e e e e S

mv._t;—-i-hh:lr—'

LH

MHHHNJ—HMHMHHPMHMMHHI—H

TIFS{H Remarks
1 1

1 1 M&6X0. 75

1 1 | MBX0. 75

1 1

2 2

2 2 | GR77-K6XS8
1 1

2 2 | SM11/64"X40
1 1

1 1

/ /

1 1

i 1

2 2 | GB65-M6x12
1 1

1 1 s

2 2 | SML1/647X40
r | o

1 I | SM11/64" x40
1 1

2 2




12.Knee lifter control components

i9




12.Knee lifter control components

500 Parl Number Mame 123¢ 1 Lu .
1 7221391 Iﬂunnecfing column 1 i
2| 70221392 jScrew 1} 1
4 TH218285 Spring 2 2
4 T0221122 Chain i 1
b S-type hook 2 2
i 70221393 Support 2 2
7 Wood screw 4 4
8 T022130326 |Spring 1 1
g 7022138302 |Stud 1 1
o} 7022139303 . :Bar 1 1
11| 7022139304 |Crank 1 |1
12| 7022130305 |Screw 3 3
13| 7022139306 |Hook 1 1
14 7022139307 |Screw 2 2
15 7022i303n8 |Knee lifter control bar 1 1
16) 7022139309 |Cobnector P ] 1
17 7022139314 |Stopper part 1 1
18] 7022139311 |Screw 1 1
19 V022133312  |fnee lifter control ber ussembly| 1 1

e L - L e

I,B_m Remark
1

1 | GB70-85-M8
2 | GB896-86 10
1 | tooocH -
2

2

4 | GBSY ST5XE
i |

1 | GBI19 31%2
)

1

3 | B821 MBX11
1

2 | GBB21 M8X11
1

1

1

1 | eB21 MBX10
1




I3.Accessories




13.Accessories

M| Part Number Name 1225 ] LK :L‘] ] Remark
1| 70221394 ¥-helt 1 1 1 '
2 70221050 © Spool stand assembly 1 1 1 1
3| 70221028 Dil pot 1 1 i 1
4| 70221096 0il tank 1 1 1 1
5 70221002 Screwdriver (medium) Y bt |kl
6| 70221001 Screwdriver (small) 1 1 1 1
7| 70221019 Cover I 1 1 1
3 0221395 Screw 4 4 4 4
9| 70221306 Spacer 4 4 4 4

100 70221397 Mut 4 4 4 4

11 70221088 Spenner 1 1 1 1 5=2. Smm

12 70221209 Spanher 1 1 1 I | §=3mm

13 70221099 Spanner 1 1 1 L | S=4mm

14 70221100 Spanner 1 1 1 1 | $=5mm

18| 70221020 Accessory bag i 1 1 1
16 70221394 Bobbin 6 / 6 /

Bebbin /4 6 / 6 | DPxX35 16#

L7 70221030 Needle 3 3 3 3
18 70221399 Tape tray base assembly | / 1 / 1

19 70221400 Bar / 1 / 1

200 70221401 Collar Z 1 / 1

21 70221402 Tape tray assembly ! 1 / 1

220 70221403 Screw / 1 / 1

23 70221404 Mat 7 1 / 1

24 Screw / 2 / 2

— 84 —




